For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

185-387-190 19" Lawn Boss 387 Electric Mower (1995) Page 1 of 3
Main Assembly

WWW.mymowerparts.com



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

185-387-190 19" Lawn Boss 387 Electric Mower (1995)

Main Assembly

X
9]

—
H:

OCoOoO~NOOUGTA~,WNE

43
44
45
46
47
48
49

Part Number

749-0883
747-0790
725-1590
731-1270
748-0356
738-0102
732-0712
731-1261
749-0885
782-7025
732-0677
732-0678
714-0104
764-0326

738-0507B

14765
764-0326
720-0190

732-0417A

710-0892
682-0514
682-0513
710-1017
782-5026
736-0105
736-0356
712-0798
14832
15262B
15261A
782-5025
782-0054
14578
14579
731-1475
710-1128
710-1150
712-0241
710-1006
710-0191
736-0452
764-0446
720-0241
734-1793
741-0180
736-0504
731-1268
731-1267
710-0450
712-0397
726-0303
736-0331

818-60013

Qty S/P/F

RPRRPRRPRRPRRPRRPRRPRRPRRPRRPRRPRPRRPRRPRPRPRPRPRRPRRPRRPRRERREPRPRRPRPRPRPRPRREPRRERRERRERRRRERRRRR

2 Req'd.

RPRRRRRR

S
S

wn

~~

~~

VTVITLOOTOHN VOO VOO

IPIF

/P
P
/P

/P

/P
/P
/P

Page 2 of 3

Description

Upper Handle

Cord Control Rod

Strain Relief - Cord

Fan

Blade Adapter

Axle Bolt

Rear Flap Wire

Rear Flap

Lower Handle

Chute Door

Door Spring - L.H.

Door Spring - R.H.

Hairpin Clip

Front Catcher Frame

Shld. Bolt .5" Dia. x .434"

Pivot Bar - R.M.

Pivot Bar - L.H. Not shown
Spring Lever Knob

Spring Lever

Hex L-Wash. Hd. AB-Tap Scr. 1/4 x .62" Lg.
Handle Brkt. Ass'y. - R.H.
Handle Brkt. Ass'y. - L.H.

Torx . Mach. AB-Tap Scr. 1/4 x .62" Lg.
Rear Baffle

Bell-Wash. .38" I.D. x .88" O.D.
Bell-Wash. .39" I.D. x 1.38" O.D.
Hex Nut 3/8-16 Thd.

Spring Lever Ass'y. w/Knob
Pivot Bar

Height Adj. Plate

Front Baffle

19" Deck

Height Adj. Ass'y. Comp. - R.H.
Height Adj. Ass'y. Comp. - L.H. Not shown
Motor Cover

Scr. #10-16 x .75" Lg.
Self-Tap. Scr. #7 x 1" Lg.

Hex Nut 3/8-24 Thd.

Hex L-Wash. TT-Tap Scr. 3/8-16 x .75" Lg.
Hex Bolt 3/8-24 x 1.25" Lg.
Bell-Wash. .396" I.D. x 1.14"
Grass Bag

Plastic Knob

Wheel Ass'y. Comp.

Ball Bearing

Wave Washer

Upper Handle Insulator

Lower Handle Insulator
Carriage Bolt 5/16-18 x 3" Lg.
Wing Nut 1/4-20 Thd.

Cable Tie

Bell Wash 3/8" I.D.

WWW. mymower PAISCOASwitch Ass'y.



For Discount White Outdoor Parts Call 606-678-9623 or 606-561-4983

185-387-190 19" Lawn Boss 387 Electric Mower (1995)

Main Assembly

Ref #
50
51
52
53
54
55
56
57
58
59
60
61
62
63
64
65
66
68
69
70
71
72
73
74
78

Part Number

624-0032
782-5004
782-5007
742-0719
731-1210
732-0679
725-1565
710-1147
729-0304
732-0680
731-1211
731-1198
624-0053
732-0681
731-1208
731-1209
720-0226
710-0192
720-0275
721-0311
726-0209
731-1388
710-1251
764-0325

731-0981A

RPRRPRRPRRPRRPRRPRRPRRPRRRREPRPRRRPRREPRPRRPRRERRERRRER

Qty S/P/F

nnw O TOLLL!

Description

Cord & Switch Ass'y. Comp.
Mulching Baffle - R.R.
Mulching Baffle Plug

19" Mulching Blade

Handle - Switch Actuator
Spring - Switch Handle
Switch

Screw #6-32 x .5" Lg.

Plug Ass'y.

Retainer Plug Spring
Retainer Plug

Latch

Cord Ass'y. Incl. Ref. #58
Spring Latch

Housing - Upper Half
Housing - Lower Half Not shown
Foam Grip

Truss Scr. #10-24 x .38" Lg.
Knob

Insulator

Cable Tie

Insulator Knob

Hex Bolt 3/8-24 x 2.5" Lg.
Rear Catcher Frame

Hub Cap

WWW.mymowerparts.com

Page 3 of 3



